
                                                                            

 
  

 

        
  

 
  

 
 

 
   

 
   

 
  

 
  

     
 

  
      

                    
 

 
  

                   
                   

     
                  
 

  
                           
 

     
        
               
  

  
             
          
           

___________________________________________________________________________ 

THE CORPORATION OF THE TOWNSHIP OF SOUTHWOLD 

- A G E N D A -
Monday March 14, 2022 

REGULAR MEETING OF COUNCIL 
7:00 p.m., Council Chambers, Fingal/Via Video Link 

1. CALL TO ORDER 

2. ADDENDUM TO AGENDA 

3. DISCLOSURE OF PECUNIARY INTEREST 

4. ADOPTION OF MINUTES 
[...]
15: Suspected leak at 6474 Bells Road, obtained a grab sample of 0.77ppm. Repairs will be made in the 
future. 
16: Suspected leak at 6474 Bells road was excavated, once exposed the water was then turned off by 
operator, once off it was observed the leak had stopped. Leak on home owner’s property, leak to be 
repaired by home owner. 
29: Live tap and new installation of 1” service line at 38301 Fingal Line. 
29: Installation of new 1” service line at 35409 Lake Line. Directional drilling performed. 
29: Monthly air relief valve chamber inspections completed. 

FOURTH QUARTER 
OCTOBER: 
08: Farmington onsite to inspect backflow preventers. 
19 – 22: Fall Hydrant flushing. 
26: Repairs made to curbstop at 8259 Mill Road. 

NOVEMBER: 
03: Contractors hit main in front of new Industrial plant, onsite for main repair. Classified as category 1 
by SOM. Flushed hydrant at corner of Sunset and Southminster Bourne before returning to normal, 
obtained a residual of 1.27ppm. 
08: Backflow preventer installed on temporary watermain at new Industrial plant. 
10: Bacti samples collected from temporary main at Industrial plant. 

9 



 

 

  
    

 
 

   
   

  
  

  
    

  
 

  
 

 
 

 
    

  
  

  
 

     
  

  
  

 
 

   
 

  
   

   
 

  
   

  
 

 
 

 
  

 
  

 
 

 
 

11: Curbstop leak at 7082 Union Road. Operator turned off curbstop and leak stopped, explained to 
homeowner leak is on homeowner’s side and therefore it is their responsibility to fix. 
15: Closed valves with The Township for Southwold for planned watermain shutdown in front of 
Industrial plant.  After work was completed, hydrant at corner of Sunset and Southminster Bourne was 
flushed, a residual of 1.33ppm was obtained and valves were opened. 
16: St. Thomas valve replacement, operator onsite at 22:00 and overnight to monitor hydrants in 
distribution system and take residuals to ensure pressure was maintained throughout the repair. 
17: Valve replacement complete, distribution system was returned to normal operation at 
approximately 08:00. 
19: Onsite at 36018 Talbot line for installation of new 1” water service. Directional Drill required under 
Talbot line. Patton Excavating, Bluewater Power Vac Truck and Melo Drilling onsite to preform 
excavation work. 
24: Bent curbstop repaired at 37975 Talbot Line. Streib Trucking onsite to assist with excavation. 
25: Completed repair at 37710 Talbot Line inside the meter pit. Hurricane hydrovac onsite to preform 
excavation. 

DECEMBER: 
02: Bacti samples from new watermain in front new Industrial plant were taken. 
03: Curbstop repair at 10614 Sunset Drive. Streib trucking onsite for excavation. 
08: Closed and opened valve for proposed shutdown request on Sunset Drive. Flushed hydrant at corner 
of Sunset Drive and Southminster Bourne for approximately 10 mins after opening valve, obtained a 
residual of 1.08ppm. 
09: Closed and opened valves for proposed shutdown for watermain in front of new Industrial plant. 
Hydrant at corner of Sunset Drive and Southminster Bourne flushed after valves opened. Obtained 
residuals of 1.16ppm, 1.26ppm, 1.31ppm and 1.27ppm. 
13: Repair of leaking water service at 37986 Talbot line. Patton Excavating and Blue Water Power onsite 
to complete excavation. 
13: Live tap and curbstop installation at 12343 William Street, Lawrence Station. 
21: Aquafix onsite to disassemble sample station at corner of Third and Southminster in order to obtain 
parts to fix sample stations throughout the distribution system. 
23: Onsite at 9459 Union Road for leaking curbstop, hurricane onsite for excavation, once exposed it 
was observed repair is on homeowner’s side. 
23: Onsite for suspected leak at 12343 William street, Lawrence station. Confirmed leak at sample 
station, SOM notified. 

SECTION 7: ALARM SUMMARY 
FIRST QUARTER 
JANUARY: 
No alarms this month. 

FEBRUARY: 
29: Arrived on site due to low chlorine alarm, everything appeared normal, both inlet and outlet reading 
within normal limits, ensured by taking chlorine grab samples. Reviewed data logger on search trace and 
could find no low chlorine dips. Most likely cause was a power flicker due to poor weather, strong winds 
and snow. 

MARCH: 
No alarms this month. 

10 



 

 

  
 

 
 

 
  

 
 

 
   

  
 

 
 

 
 

 
 

 
   

  
 

  
 

 
  

  
   

 
  

  
     

 
 

 
 

 
   

 
  

 
 

 
 

 
 

 
  

SECOND QUARTER 
APRIL: 
No alarms this month. 

MAY: 
18: Operator received alarm for channel 4, high outlet chlorine. Upon arrival chlorine was at a normal 
reading, 1.36ppm, verified reading with by grab sample. 

JUNE: 
16: Operator received channel 5 alarm. Upon arrival it was observed high water level in chamber, sump 
pump was reset but did not work, used portable pump to pump out chamber and installed new sump 
pump. 

THIRD QUARTER 
No alarms this quarter. 

FOURTH QUARTER 
No alarms this quarter. 

SECTION 8: COMMUNITY COMPLAINTS & CONCERNS 
FIRST QUARTER 
No complaints or concerns this quarter. 
SECOND QUARTER 
APRIL: 
25: Multiple complaints were received regarding low water pressure due to the watermain break on the 
corner of Horton St. and Union Road. Pressure is monitored at the Shedden Re-chlor station and data 
showed the pressure was restored once the site of the break was isolated. 
30: Complaint was received regarding brownish coloured water.  Spring flushing was conducted in the 
area earlier in the week. An Operator attended the location of the complaint and conducted additional 
flushing.  Operator flushed hydrant 121 at 35623 Victoria street in Fingal, obtained a residual of 
1.07ppm and observed clear flow. Resident was outside upon arrival, after flushing operator asked 
resident to run taps and to verify clear flow within the home was obtained. 

MAY: 
No complaints or concerns this month. 

JUNE: 
11: Operator received call for low water pressure at 41552 Major Line. Checked pressure at hydrant 
located across the road which was 81psi. Spoke with homeowner who stated pressure was lower than 
normal. Operator closed and opened curbstop, homeowner then had higher pressure. 

THIRD QUARTER 
JULY: 
No complaints or concerns this month. 

AUGUST: 
05: Two community complaints were received. Both complaints were received in the area of the 
watermain break. Once repairs were completed, no further issues were reported. 

11 



 

 

 
  

 
 

 
 

 
 

   
 

  
  

 
 

   
 

 
 

     
   

 
 

     
    

 
  

 

23: A complaint was received for low water pressure. An operator attended the location and checked 
the pressure on a hydrant. Pressure readings were adequate. 

SEPTEMBER: 
No complaints or concerns this month. 

FOURTH QUARTER 
OCTOBER: 
On October 30th, 2021 a complaint was received from the Elgin Manor Home of the Aged regarding 
brown coloured water. An Operator attended the site and conducting flushing until the water ran clear. 
This incident was connected to the yellow water produced during the month of September. No further 
issues reported. 

NOVEMBER: 
03: There were multiple residences reporting low water pressure. The cause was a watermain break 
onsite at the new Industrial facility. The area was flushed post repairs and a chlorine residual obtained. 
No further issues. 

17: A complaint was received from North Star Windows regarding low water pressure. This complaint 
was related to a valve replacement being conducted by the City of St. Thomas. Notification of the work 
had been issued to customers. Water pressure was restored upon completion of the work. 

DECEMBER: 
20: A complaint was received for brown water at 8521 Union road. An operator attended the site and 
conducted flushing. Flushed hydrant at corner of Union road and McDiarmid Line for approximately 10 
minutes, obtained a residual of 1.67ppm. Brown water most likely due to valve maintenance preformed 
in the area. No further issues were reported. 

12 



 

 

 

 

 

  

 
   

     

   
  

Talbotville Wastewater Treatment Plant 

Operations Report 

Fourth Quarter 2021 

Ontario Clean Water Agency, Southwest Region 

Mark Harris, Sr. Operations Manager, Aylmer Cluster 

Date: February 5, 2022 



  

      

      

         

         

   

   

 

 

     

 

     

 

  
 

 
 

 
  

    

 
 

   

 
 

  
 

    

 

 

 
 

 
 

 
 
 

 
 

 
 

 

 
 

 
 
 

 
 

       

       

       

       

       

       

       

       

       

       

       

       

       
 

  

 
  
 

  
 

    

Facility Description 

Facility Name: 

Regional Manager: 

Senior Operations Manager: 

Business Development Manager: 

Facility Type: 

Classification: 

Talbotville Wastewater Treatment Plant 

Dale LeBritton (519) 476-5898 

Mark Harris (226) 545-0414 

Susan Budden (519) 318-3271 

Municipal 

Class 3 

Service Information 

Population Serviced: 125 

Capacity Information 

Total Design Capacity: 500 m3/day 

Average Daily Flow (m3/d) 

Design 
Values 

500 

2020 Flow 
Data 
46.5 

2021 Flow 
Data 
84.6 

% of Average Daily Design 
Flow 

- 7.0 16.9 

Peak Flow 
(m3/d) 

1000 283.2 
319.0 

% of Peak Design Flow - 28.3 31.9 

Design Flow 
(m3/d) 

2021 
Average 

Daily 
Flow 

(m3/d) 

2021 % 
Capacity 

Design 
Peak Flow 

(m3/d) 

2021 
Maximum 

Daily 
Flow 

(m3/d) 

2021 % 
Peak Flow 

January 500 42.7 8.5 1000 65.6 6.6 

February 500 54.0 10.8 1000 83.5 8.4 

March 500 61.1 12.2 1000 116.8 11.7 

April 500 53.2 10.6 1000 88.2 8.8 

May 500 43.6 8.7 1000 67.1 6.7 

June 500 54.1 10.8 1000 148.6 14.9 

July 500 80.9 16.2 1000 117.0 11.7 

August 500 84.9 17.0 1000 122.4 12.2 

September 500 105.8 21.2 1000 316.5 31.7 

October 500 151.1 30.2 1000 259.4 25.9 

November 500 125.5 25.1 1000 204.5 20.5 

December 500 158.9 31.8 1000 319.0 31.9 

Annual Average - 84.6 16.9 - 319.0 31.9 

Operational Description: 

The wastewater is screened through a mechanically cleaned fine screen and discharged to the aeration 
tanks which operate in series. From the aeration tanks, the wastewater flows to the MBR tank(s) which 
operate in parallel.  Supplementary treatment is provided for phosphorus removal and pH adjustment. 
Alum is utilized for phosphorus removal and Sodium Hydroxide is used for pH adjustment. The final 
effluent from the MBR tanks is discharged to the ultraviolet (UV) disinfection system. The final effluent 
flows from the UV disinfection system to Dodd Creek. 



    
   

 
    

  
  

 
   

   
  

     
     

    
  

 

   

  
  

 
 

  
 

   
   

   

   
 

  
    

   
 

  
 

 
 

 
   

 
  

  
 

  
  

  

Facility Name: Talbotville Wastewater Treatment Plant 
ORG#: 1536 

SECTION 1: COMPLIANCE SUMMARY 
FIRST QUARTER 
There were no compliance issues to report during the first quarter. 

OCWA has been working on an initiative to modernize and enhance its current hard copy operational 
logbook practices to ensure compliance with regulatory requirements and to facilitate better record-
keeping and communication regarding the operation of the drinking water and wastewater facilities that 
OCWA operates. This initiative has been accomplished by implementing electronic logbooks using the 
eRIS Logbook software at the facilities OCWA operates. These electronic logbooks meet the 
requirements of Ontario Regulations 128 and 129 as well as the Electronic Commerce Act. The MECP 
have been notified and have acknowledged OCWA’s efforts in improving documentation with logbooks. 
The implementation of electronic logbooks is expected to result in benefits for OCWA staff, the MECP 
and the clients in the following ways: 

 Improved efficiency by being able to provide logbook records electronically. 

 Facilitation of virtual inspections and logbook reviews, now and in the future. With the current 
ongoing challenges due to the COVID-19 pandemic, adherence to social distancing and other 
public health measures is critical. The accessibly of electronic logbooks makes it easier for OCWA 
and Ministry staff to adhere to such measures by reducing/eliminating the need for on-site 
visits. 

 Better quality logbook entries, particularly those documenting unusual or abnormal operating 
conditions. 

 Improved communication and operational oversight as the information is available immediately 
after entry through both desktop and mobile applications. 

 Improved ability to proactively identify and respond to potential process and compliance issues. 

 More consistent record-keeping practices 

The Ministry of Environment, Conservation and Parks is moving forward with the implementation of a 
Consolidated Linear Infrastructure Permissions Approach which would consolidate collection system 
ECAs into one Consolidated Infrastructure Environmental Compliance Approval (CLI-ECA). 

The purpose of the Consolidated Linear Infrastructure Permissions Approach is to: 
• reduce regulatory burden for municipalities and developers by streamlining the approval 

process by replacing existing individual pipe by pipe ECAs with one multi-media ECA for a 
municipality’s wastewater sewage collection system and one multi-media ECA for a 
municipality’s stormwater collection, treatment and disposal system 

• provide clear, transparent and consistent requirements through the new design criteria and 
conditions in the new ECAs that municipalities and developers can follow for future sewage 
work 

• improve environmental protection and ensure quality and consistency of new sewage works 
through updating ECA terms and conditions to current standards 

• consolidate and update ECA terms and conditions that will apply to each municipality’s sewage 
collection system 

• consolidate the ECAs for existing linear infrastructure to establish a holistic picture of all routine 
works owned by a municipality 



 
   

 
 

  
 

  
 

 

     
   

 
  

 
  

 
   

 
 

   
 

 

 

   
 

 
    

 
   

  
  

 
  

  
 

 
  

 
 
  

  

The new consolidated linear infrastructure ECAs will: 
• incorporate all the requirements for a municipality’s entire sanitary collection system and 

stormwater management works 
• include updated conditions that will pre-authorize municipalities and prescribed persons (e.g. 

developers) to make future specified alterations in accordance with the proposed new design 
criteria 

• include other updated conditions to improve environmental protection and ensure quality and 
consistency in new construction 

Formal letters will be issued to system Owners in the Spring/Summer of 2021, beginning with the larger 
municipalities. These letters will indicate that the Municipality must apply for the CLI-ECA within 6 
months. Municipalities will need to prepare and submit to the Ministry applications for consolidated 
linear infrastructure ECAs that will include a description of all existing sanitary collection and stormwater 
works within their municipal boundaries that they own. This could be a large undertaking and OCWA will 
be available to assist if needed. 

SECOND QUARTER 

On Wednesday June 30th, 2021 an SPC Audit was completed at the Talbotville WWTP by the SPC 
Manager, Cindy Sigurdson. The SPC Audit is a compliance-based audit designed to evaluate facility 
performance against environmental and H&S compliance requirements and to identify areas of 
concern/deficiencies. It includes a detailed examination of the specific regulatory requirements for the 
site being audited. This type of audit is conducted by the SPC Manager (or designate) and may be 
scoped to applicable site requirements. Action items have been outlined and will be tracked and 
addressed as required. 

THIRD QUARTER 

There were no compliance issues to report for this quarter. 

FOURTH QUARTER 
There were no compliance issues to report this quarter. 

SECTION 2: INSPECTIONS 
FIRST QUARTER 
There were no MOL or MECP inspections conducted during this quarter. 

SECOND QUARTER 
There were no MOL or MECP inspections conducted during this quarter. 

THIRD QUARTER 
There were no MOL or MECP inspections conducted during this quarter. 
[...]
-Dutton Dunwich Distribution System at Talbot Line and Iona Road interconnect 
-St. Thomas Distribution System on Fingal Line at the St. Thomas/Southwold border 
-Middlesex Centre Distribution System at Southdel Drive 

The Southwold Distribution System is monitored through SCADA at the Shedden Re-
Chlorination Facility on Talbot Line. At this facility the distribution system chlorine 
residuals are monitored (inlet and outlet) and increased if necessary. The facility has two 
chlorine pumps (duty/standby) to increase the chlorine residual based on set points and 
flow in the distribution system.  This facility also provides a potable water fill station for 
consumers. 
The distribution system contains pressure reducing valves, sample stations, hydrants and 

auto flushers throughout the system in order to monitor distribution pressures and water 
quality. 

List all water treatment chemicals used over this reporting period 

12% Sodium Hypochlorite 

Were any significant expenses incurred to? 
[ ] Install required equipment 
[X] Repair required equipment 
[X] Replace required equipment 

Drinking Water Systems Regulations Page 2 of 4 
(PIBS 4435e01) December 2011 



 
 

 

 

 

 
   

    

 

          
     
   
   
     
    
     
   

 
         

            
    

    
 

 
 

 
 

       
 

             
   

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

         

         

 
              

     
  

 
 

 

 

   

 
 

   

          
       

 
    

 

     

 

 

 

e

Drinking-Water Systems Regulation O. Reg. 170/03 

Please provide a brief description and a breakdown of monetary expenses incurred 
- Chlorine panel spare parts 
- Autoflusher spare parts 
- Watermain commissioning Talbotville Meadows Phase 1 
- PRV repairs in Chamber 028 
- Building condition assessment 
- Valve replacement and water main repairs 
- Hydrant repairs 

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe 
Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills 
Action Centre 

Incident Date AWQI# Parameter Result 
Unit of 

Measure 
Corrective 

Action 
Corrective 

Action Date 

n/a n/a n/a n/a n/a n/a n/a 

Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03, during 
this reporting period. 

No. of 
Samples 
Collected 

for period 
being 

reported 

Range of E.Coli Results 
(cfu/100mL) 

Range of Total 
Coliform Results 

(cfu/100mL) 
Number 
of HPC 

Samples 

Range of HPC Results 
(cfu/mL) 

Minimum Maximum Minimum Maximum Minimum Maximum 

Distribution 268 0 0 0 0 112 10 20 

Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the period 
covered by this Annual Report. 

No. of Samples 
Collected 

for period being 
reported 

Range of Results 

Minimum Maximum 

Free Chlorine Residual 
(mg/L) 

406 0.61 1.57 

NOTE: For 

continuous 

monitors use 8760 

as the number of 

samples. 

Summary of additional testing and sampling carried out in accordance with th 
requirement of an approval, order or other legal instrument. 

Date of legal instrument 
issued 

Parameter Date Sampled Result Unit of 
Measure 

n/a n/a n/a n/a n/a 

Drinking Water Systems Regulations Page 3 of 4 
(PIBS 4435e01) December 2011 



Drinking-Water Systems Regulation O. Reg. 170/03 

Summary of Inorganic parameters tested during this reporting period or the most recent 
sample results 

Parameter Sample Date Result Value Unit of Measure Exceedance 

n/a n/a n/a n/a n/a 

Summary of lead testing under Schedule 15.1 during this reporting period 
(applicable to the following drinking water systems; large municipal residential systems, small 
municipal residential systems, and non-municipal year-round residential systems) 

Location Type Number of Range of Results MAC 
(ug/L) 

Number of 
Exceedances Samples Minimum Maximum 

Distribution - Lead Results (ug/L) 3 0.63 1.46 10 0 

Distribution - Alkalinity (mg/L) 6 95 99 n/a n/a 

Distribution - pH 6 7.31 7.72 n/a n/a 

*Lead samples were collected in July but are not required by Schedule 15.1 until 2022 as per 
reduced sampling 

Summary of Organic parameters sampled during this reporting period or the most recent 
sample results 

 
 

 

 

 

 
   

    

 

         
  

     

     

 
            
   

    

 

 

  
     

         

        

        

 
  

 

          
  

  
  

  

    

 
 

 
 

    

 
 

 
 

    

 
           

       
    

    
 

Sample Date 
(mm/dd/yyyy) 

Sample 
Result 

MAC 

Number of 
Exceedances 

MAC 1/2 MAC 

Trihalomethane: Total 
(ug/L) 

Running 
Average 

39.5 100 No No 

Haloacetic Acid: Total 
(ug/L) 

Running 
Average 

20.7 80 No No 

List any Inorganic or Organic parameter(s) that exceeded half the standard prescribed in 
Schedule 2 of Ontario Drinking Water Quality Standards. 

Parameter Result Value Unit of Measure Date of  Sample 

n/a n/a n/a n/a 

Drinking Water Systems Regulations Page 4 of 4 
(PIBS 4435e01) December 2011 



  

 

  

 

 

  

  

    
   

   

    

   

 

  

  

 

 

  

   

 

  

March 3rd, 2022 

Mark Smith 

Water Supervisor, London District Office, 

Ministry of the Environment, Conservation and Parks 

733 Exeter Road 

London, ON N6E 1L3 

Dear Mr. Smith, 

Re: Annual Wastewater Report 
Talbotville Wastewater Treatment Plant 

The Ontario Clean Water Agency is the Operating Authority for the Talbotville Wastewater Treatment 

Plant and Collection System on behalf of the Township of Southwold. The system is operated under 

Environmental Compliance Approval 4845-ARSJ4R.  Please find attached the 2021 annual report for this 

facility. 

Please feel free to contact me should you require any additional information regarding this report.  I can 

be reached at 226-374-4349. 

Sincerely, 

Maegan Garber 

Process and Compliance Technician 

Ontario Clean Water Agency 

Cc. Angela Stroyberg, Water Inspector, Ministry of the Environment, Conservation and Parks Lisa 

Higgs, CAO, Township of Southwold 

Peter Kavcic, Director of Infrastructure and Development Services, Township of Southwold 
Dale LeBritton, Regional Hub Manager, Ontario Clean Water Agency 

Mark Harris, Senior Operations Manager, Ontario Clean Water Agency 

Cindy Sigurdson, Safety, Process and Compliance Manager, Ontario Clean Water Agency 



  

 

    

      

       

  

  

  

      

  

      

   

   

    

   

   

   

Table of Contents 

Section 1: Overview of System................................................................................................................. 3 

Section 2: Summary of Monitoring Data ................................................................................................. 4 

Section 3: Comparison of Effluent Quality and Quantity Compared to Limits and Objectives ............... 8 

Section 4: Operating Problems and Corrective Actions .........................................................................11 

Section 5: Maintenance Activities ..........................................................................................................11 

Section 6: Effluent Quality Assurance ...................................................................................................12 

Section 7: Calibration and Maintenance on Effluent Monitoring Equipment .......................................12 

Section 8: Sludge Handling and Generated ...........................................................................................12 

Section 9: Complaints ............................................................................................................................12 

Section 10: By-pass, Spill or Abnormal Discharge Events…………………………..………………………..……………..13 

Section 11: Notice of Modifications to Sewage Works...........................................................................12 

Appendix A: Monitoring Data 

Appendix B: Sampling Schedule 

Appendix C: Preventative Maintenance Schedule 

Appendix D: Sludge Monitoring Results 

Talbotville Wastewater Treatment Plant Annual Report Page 2 of 13 



   
 

 
 

      

 

   

   

  

    

 

      

    

   

 

 

    

 

     

    

   

 

 
  

 
      

 
     

 
   

      
  

       
     

     

 

  

    

Section 1:  Overview of System 

The Talbotville Wastewater Treatment Plant was commissioned in February, 2018. The wastewater 

treatment plant is a Membrane Bioreactor treatment plant which is a combination of activated sludge 

biological treatment with MicroClear MBR membrane filtration technology. The process is as follows: 

Raw Wastewater Collection 

The wastewater is collected by gravity and directed to the equalization tanks onsite at the treatment 

plant.  The equalization tanks are equipped with three submersible pumps (one duty and two stand by) 

with rated capacity of 41.67m3/h.  The pumps are controlled by the Milltronics ultrasonic level control 

system, with a backup float system. 

Preliminary Treatment System 

Equalized wastewater is pumped through one mechanically-cleaned fine screen with 1mm screen size. 

The fine screen to remove any fibers or debris that might damage the membranes. The screenings are 

collected in burlap sacks and disposed of. 

Secondary Treatment System 

Biological Treatment 

The screened wastewater then flows by gravity to the first aeration tank (TNK- 501) which is 

hydraulically connected to the second aeration tank (TNK- 502) for aerobic biological degradation of the 

influent constituents (organics and ammonia). The two aeration tanks operate in series and are 

equipped with fine bubble aeration. 

Secondary Sedimentation 

Mixed liquor is pumped (by P- 501/ 2/ 3) from the second aeration tank (TNK- 502) to the membrane 
tanks (TNK-601 and TNK-602). The membrane tanks serve as additional volume for aerobic biological 
treatment and house the membrane filters used for solid -liquid separation. The two membrane tanks 
operate in parallel and are equipped with two membrane modules. Treated effluent is drawn through 
the membranes by vacuum pumps, and pumped through ultraviolet (UV) lamps for final disinfection. 
The solid liquid separation process causes an accumulation of solids in the membrane tank, excess of 
mixed liquor which contains both solids and filtrate, is continuously pumped from the aeration tank to 
the membrane tanks (TNK-601 and TNK-602). The additional mixed liquor then overflows from the 
membrane tanks into the return activated sludge tank (TNK-611).  From there the RAS is pumped back 
to the aeration (TNK- 501). 

pH Adjustment System 

Within the aeration tanks, the nitrification process converts ammonia to nitrate in order to meet the 

effluent ammonia limit. Through this process the alkalinity is consumed, where Caustic is pumped to 

Talbotville Wastewater Treatment Plant Annual Report Page 3 of 13 



   
 

    

 

 

  

 
    

 

   

    

      

   

     

 

  

 

 
 

  

   

   

   

     

     

    

  

   

 

 

 

 

 

 

 

control the pH. Liquid alum is then dosed into the aeration tanks to precipitate phosphorus to meet the 

effluent phosphorus limit. 

Disinfection 

Treated effluent is drawn through the membranes by vacuum pumps, and pumped through ultraviolet ( 
UV) lamps for final disinfection. There are four UV lights operating in parallel. 

Sludge Management System 

In order to retain an optimal concentration of mixed liquor suspended solids (10g/ L), a portion of the 

mixed liquor is intermittently wasted ( P- 903) from the aeration tank (TNK- 502) to the sludge press (SP-

901) for dewatering. There excess supernatant from the dewatering process is collected in the discharge 

tank (TNK- 902) and pumped back (P- 901/2) to the first aeration tank (TNK- 501). It is currently not in 

use due to low flows. 

Standby Power 

The wastewater treatment plant has a 250kW standby diesel generator onsite. 

Section 2:  Summary of Monitoring Data 
The Talbotville Wastewater Treatment Plant is monitored as per the Environmental Compliance 

Approval requirements. Detailed monitoring data is supplied in Appendix A.  

Raw Wastewater Monitoring 

The average daily flow for raw wastewater entering the WWTP was 84.9m3/d. This is an increase of 

90.4% when compared to the average daily flow in 2020. The rated capacity identified in the ECA is 

500m3/d. As depicted in Chart 1, the average daily flow is at 17 % of the rated capacity. The increase in 

flows is due to issues with the headworks and the recirculation of raw sewage back to the EQ tank along 

with significant infiltration events that occurred during the reporting year. Due to performance issues 

with the drum, OCWA has increased maintenance/cleaning activities on the drum and screening brushes 

to mitigate recirculation situations. In 2021, ball valves and check valves at the headworks were 

upgraded and a flow control valve was installed to better control the flow of raw wastewater to the 

treatment plant. 

Talbotville Wastewater Treatment Plant Annual Report Page 4 of 13 



   
 

    

 

 

    

    

    

       

      

            

  

     

 

 

 

 

 Month 

Talbotville Wastewater Treatment Plant Annual Report Page 5 of 13 

200 

150 

100 

50 

0 

B
O

D
5

 (
m

g/
L)

 

Ja
n

 

Fe
b

 

M
ar

 

A
p

r 

M
ay

 

Ju
n

 

Ju
l 

A
u

g 

Se
p

 

O
ct

N
o

v 

D
e

c 

A
vg

 

Month 

The raw wastewater is monitored for BOD5, total suspended solids, total phosphorus and total Kjeldahl 

nitrogen at a minimum on a monthly basis by composite sample. The plant was designed to treat based 

on raw water characteristics identified in the Operations Manual from the design engineers.  Refer to 

Appendix A for more detailed monthly results and design parameters.  

The annual average for raw sewage BOD5 concentrations to the plant was 95.3mg/L.  Refer to Chart 2 for 

the monthly results in 2021. The annual average for BOD5 has decreased by 49.8% when compared to 

the annual average in 2020. There were no results in 2021 that were above the design criteria. The 

average BOD5 loading to the plant was 8.09kg/d for 2021. 

Chart 2. Raw sewage monthly average concentration of BOD5. 

350 

300 

250 

Fl
o

w
 (

m
3

/d
) 

Ja
n

 

Fe
b

 

M
ar

 

A
p

r 

M
ay

 

Ju
n

 

Ju
l 

A
u

g 

Se
p

 

O
ct

N
o

v 

D
e

c 

A
vg

 

2020 BOD5 (mg/L) 

2021 BOD5 (mg/L) 

Design Criteria (mg/L) 

Flow 
120 

(m3/d) 
100 

2021 Average Daily Raw 
80 

Flow (m3/d) 
60 

40
 Design Average Flow 

20 (500m3/d) 
0 

200 

180 

160 
2020 Average Daily Raw 140 

Chart 1. Average daily influent flows rated capacity. 



   
 

    

        

      

     

    

 

    

       

        

    

    

 

 
 

 

 

 

 

 

The annual average for raw sewage total suspended solids (TSS) concentrations to the plant was 

84.8mg/L. Refer to Chart 3 for the monthly concentrations in 2021.The annual average for TSS has 

decreased by 60.5% when compared to the annual average in 2020. There were no results above the 

design criteria in 2021. The average TSS loading to the plant was 7.2kg/d for 2021. 

Chart 3. Raw sewage average monthly concentration of TSS. 

0 

50 

100 

150 

200 

250 

300 

350 

400 

450 

Ja
n

Fe
b

M
ar

A
p

r

M
ay Ju
n

Ju
l

A
u

g

Se
p

O
ct

N
o

v

D
e

c

A
vg

 

TS
S 

(m
g/

L)
 

Month 

2020 TSS (mg/L) 

2021 TSS (mg/L) 

Design Criteria (mg/L) 

The annual average for raw sewage total phosphorus (TP) concentrations to the plant was 2.86mg/L. 

Refer to Chart 4 for the monthly concentrations in 2021. The annual average for TP has decreased by 

54.2% when compared to the annual average in 2020. There were no results above the design criteria in 

2021. The average TP loading to the plant was 0.24kg/d for 2021. 

Chart 4. Raw sewage average monthly concentration of TP. 

0 

1 

2 

3 

4 

5 

6 

7 

8 

9 

TP
 (

m
g/

L)
 

Month 